
    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:12:06



WWD Application Form Version 6/08 

Clones WWDL Application Form.doc  Page 1 of 38 

This is a draft document and is subject to revision. 
 
 

 
 
 

Waste Water Discharge 
Licence 

Application Form 
 
 
 
 
 
 
 
 
 
 
 
 

Environmental Protection Agency 
PO Box 3000, Johnstown Castle Estate, Co.  Wexford 

Lo Call: 1890 335599 Telephone: 053-9160600   Fax: 053-9160699 
Web: www.epa.ie Email: info@epa.ie 

EPA Ref. No:
(Office use only)

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
[...]
The waste water treatment plant is managed on a part time basis by a 

technician and operated by a caretaker.  There is no SCADA or remote 

monitoring of the plant in place. 

 

1.2 Description of Waste water treatment process 

The plant consists of the following main components: 

Preliminary Treatment 

• Inlet pumping station with coarse screening 

• No. storm tanks with return to inlet pumping station 

Primary Treatment 
• Primary settlement tanks – 2No. Imhoff tanks 

• No. percolating filters 

Secondary Treatment 
• 1 No. humus tank 

Administration and control building 

 

Preliminary Treatment 

Incoming waste water from the Clones sewerage scheme gravitates to the 

preliminary treatment system.  This comprises of a manually raked coarse 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:12:06



 WWD Application Form V6/08 

Clones WWDL Application Form.doc  Page 10 of 38 

screen (30mm aperture).  The screenings are stored temporarily on site prior to 

disposal at Scotch corner landfill. 

Downstream of the preliminary treatment system flows gravitate to a pumping 

station with foul and storm pumps.  The sump in this station has an overflow 

weir which allows incoming waste water to overflow to an adjoining storm water 

sump when the capacity of the main foul pumps has been exceeded.  Under 

normal operating conditions only the duty foul pumps pump waste forward for 

treatment at a maximum rate of 28 L/s.  At higher flows a second foul pump 

forwards wastewater to the treatment plant.  During storm conditions the storm 

pumps convey waste water forward to the stormwater tanks.  The stormwater is 

returned by gravity tot eh wet well.  There is an overflow from the storm tanks 

to the outfall.  The combined pumping capacity under these conditions is 

approximately 92L/s.  When incoming flow rates exceed this, waste water is 

allowed to build up the screening chamber and inlet sewers.   

The total flow into the WWTW is measured electromagnetically at the plant inlet 

downstream of the preliminary treatment system, and the discharge is measured 

in a venture flume at the outlet.  In addition, automatic samplers are provided at 

the WWTW to sample the influent the effluent at the plant. 

 

Primary Treatment 

Primary treatment comprises of two horizontal flow Imhoff tanks operating in 

parallel and fitted with chain scraper mechanisms, which scrap primary sludge to 

the hoppers located at the inlet end of the tanks.  Settled sewage gravitates via 

a dosing siphon to the secondary treatment system, while settled sludge 

gravitates directly to the reed beds. 

Following primary treatment, flows up to 28L/s (2.2DWF) gravitate to a flow 

splitting chamber.  This chamber incorporates adjustable plate weirs which allow 

flows to be accurately split to the secondary treatment system.  

Sludge is removed from the primary settlement tanks by tanker.   

 

Secondary Treatment 

Secondary treatment is carried out in a conventional percolating filter system.  

The percolating filter system consists of two circular trickling filters which 

operate in parallel and are fitted with randomly packed stone media.  The filters 

have a media bed volume of 2,080m3.  Flow from the percolating filter system 

gravitates to a secondary settlement tank (Humus tank). 

The secondary settlement tank is 7m square hopper bottomed tank (not fitted 

with cleaning mechanism).  Settled sludge from the humus tank is returned to 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:12:06



 WWD Application Form V6/08 

Clones WWDL Application Form.doc  Page 11 of 38 

the Inlet Pump sump, on a daily basis by manually adjusting the sludge return 

penstock, for onward pumping to the Imhoff tanks.  Sludge is removed from the 

Imhoff tanks by tanker 

Treated effluent, which overflows from the secondary settlement tank, gravitates 

to an on site chamber.  From there the flow gravitates to the outfall in the 

tributary of the River Finn. 

 

2.0 The sources of emissions from the waste water works 
 
Primary Discharge (PSW1) – Effluent Outfall  

The treated effluent from the existing wastewater treatment plant discharges 

into a small stream (tributary of the River Finn) approximately 3m to the south 

of the works.  The discharge consists of a stepped cascade.   This is used to 

increase the DO concentration prior to entering the stream.  Refer to drawing 04, 

attachment B2. 

 

Storm Water Overflows (SW2) – Inlet Pump Station 

This storm water overflow is located at the WWTW inlet pumping station.  The 

overflow consists of a 150mm diameter pipe discharging to a small stream 

(tributary of the River Finn) approximately 8m from the pumping station. 

 

Storm Water Overflows (SW3) – Manhole 55301 

This overflow is located on a 300mm diameter concrete combined sewer at the 

wastewater treatment plant off Scothouse Road.  Excess flow discharges to a 

nearby watercourse via an unscreened high level 300 mm pipeline.  These 

excess flows are ultimately discharged to the River Finn. 

It was noted, in consultation with local operations staff, that flooding occurred 

upstream of the overflow occurred as a result of the overflow level set higher 

than the ground level of manholes on the Newtownbutler Road sewer. 

 

Storm Water Overflows (SW4) – 98 Avenue Pump Station 

This storm water overflow is located at the 98 Avenue pumping station.  The 

overflow consists of a 150mm diameter pipe discharging to a small stream 

(tributary of the River Finn) approximately 52m from the pumping station. 

 

Existing Sewerage Network Overview 

Clones catchment is drained by a combination of gravity sewers and four 

pumping stations to the wastewater treatment plant, with final effluent 

discharging into a tributary of the River Finn. The network is largely combined 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:12:06



 WWD Application Form V6/08 

Clones WWDL Application Form.doc  Page 12 of 38 

and only recent developments have separate foul and storm systems. No 

combined sewer overflows were located during the pre-site survey for the Flow 

and Rainfall Contract. The existing system was last upgraded in the 1960’s and 

there are significant hydraulic and structural problems in the network. 

Separation of the storm component was completed in specific problem areas 

within the town. 

3.0 The nature and quantities of emissions from the waste water 
works into the receiving aqueous environment  
 
The existing plant has a design capacity of 4,500pe and a design effluent quality 

(to the primary discharge point) as follows; 

 
Parameter Concentration  

BOD5 (mg/L) 25 

Total Suspended Solids (mg/L) 35 

COD (mg/L) 125 

Total Nitrogen (mg/L N) 20 

Total Phosphorus (mg/L P) 2.0 

 

Phosphorus removal and outfall to the river Finn are recommended in the draft 

preliminary report for Clones, Castleblayney and Ballybay sewerage schemes.  

This will provide for compliance with the Phosphorus Regulations (SI258 of 

1998) and provide a greater waste assimilative capacity. 

 

4.0 Identification of significant effects of the emissions on the 
environment 

The only significant emission from the wastewater treatment plant is the effluent 

to the stream.  The effect of this has been examined in terms of the waste 

assimilative capacity of the stream and the River Finn in terms of BOD5, 

suspended solids, phosphorus, ammonia and oxidised nitrogen.  The current 

effluent limits are within the waste assimilative capacity of the river.  Therefore, 

there are not considered to be any significant effects on the environment. 

 

5.0 The proposed technology and other techniques for preventing or 
reducing emissions/pollution from the waste water works 

The existing Clones Wastewater Treatment Plant is well maintained.  There have 

been some recent improvements.  However, it is an old plant, built originally in 

the 1960’s and upgraded in the 1980’s, and consequently it requires an upgrade 

in order to improve the current plant condition and treatment levels and reduce 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:12:06



 WWD Application Form V6/08 

Clones WWDL Application Form.doc  Page 13 of 38 

the overflow of untreated effluent during storm conditions in addition to 

providing the capacity for a phase one population estimate of 7,000.  Therefore 

the following is to be provided in the upgrade works: 

Stormwater Tank: a stormwater tank with 2 hours capacity for overflows at 
peak flows (8 DWF) is required.  A new storm tank with cleaning facilities should 
be provided.  The required tank capacity will be the peak hourly flow minus the 
peak flow to full treatment for two hours, i.e. (8 -3) x 18.2 (DWF (l/s)) x 3.6 x 2 = 
655m3.   

Inlet Works: A new inlet works with automatic screening and grit removal will 
be required.   

Secondary Treatment: Two main process options are available; conventional 
activated sludge and sequencing batch reactors (SBR’s).   

Aeration Tanks: It is recommended a diffused air aeration system with air 
blowers be provided.   

Settlement Tanks: The recommended upflow rate for a settlement tank 1.00 
m3/ m2/hr and the recommended retention time is 2 hours.  

Sludge Return / Sludge Waste: A sludge drawoff chamber and sludge return 
and sludge waste pumping station is required as part of the conventional 
activated sludge process.  The sludge return rate is normally up to 1.5 DWF and 
the sludge waste pump at a maximum rate of 0.5 DWF. 

Nutrient Reduction: A chemical dosing facility for phosphorus removal should 
be provided. 

Sludge Treatment: A picket fence thickener will be required for storage and 
thickening of waste activated sludge on the site prior to dewatering.  The tank 
should be sized to store four days sludge at 1% dry solids.  The quantity of 
sludge produced will be approximately 75g/h/d including chemical sludges,  i.e. 
(75 x 5000 / 1000) kg/day  = 525 kg/day 

Other facilities to be provided under Phase 1 include the following: 

• New administration and control building  

• Inlet / air blower building 

• Sludge dewatering building 

• Odour control plant 

• Site cable ducts and pipework 

• New main and sludge dewatering control panels 

• Final effluent pumping station and outfall rising main  

• New telemetry and SCADA system   

 
6.0 Measures planned to monitor emissions into the environment 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:12:06



 WWD Application Form V6/08 

Clones WWDL Application Form.doc  Page 14 of 38 

Flowmeters are provided at the wastewater treatment plant to monitor the 

process and the emissions to the environment.  The flowmeters and process 

instrumentation provided are as follows: 

i) Electromagnetic flowmeter at inlet chamber  

ii) Venturi flume at effluent outlet 

iii) Automatic influent sampler 

iv) Automatic efffluent sampler 

 

Monaghan County Council currently carry out monthly monitoring of the final 

effluent from the wastewater treatment plant in addition to ongoing monitoring 

carried out in the River Finn to monitor the water quality.  No additional 

monitoring is considered necessary to monitor emissions to the environment. 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:12:06



 WWD Application Form V6/08 

Clones WWDL Application Form.doc  Page 15 of 38 

SECTION B: GENERAL 
 
Advice on completing this section is provided in the accompanying Guidance 
Note.   

B.1 Agglomeration Details 

 
Name of Agglomeration: Clones Waste Water Treatment Works 
 

Applicant’s Details 
Name and Address for Correspondence  
Only application documentation submitted by the applicant and by the 
nominated person will be deemed to have come from the applicant. 
Provide a drawing detailing the agglomeration to which the licence application 
relates.  It should have the boundary of the agglomeration to which the licence 
application relates clearly marked in red ink. 

Name*: Monaghan County Council 
Address: County Offices 
 The Glen 
 Monaghan 
  
Tel: 074 30500 
Fax: 047 82739 
e-mail: info@monaghancoco.ie 
*This should be the name of the water services authority in whose ownership or control the waste 

water works is vested. 
*Where an application is being submitted on behalf of more than one water services authority the 

details provided in Section B.1 shall be that of the lead water services authority. 
 
Name*: Mr Mark Johnston  
Address: County Offices 
 The Glen 
 Monaghan 
  
Tel: 047 30500 
Fax: 047 82739 
e-mail: mjohnston@monaghancoco.ie 
*This should be the name of person nominated by the water services authority for the purposes of 
the application. 

Co-Applicant’s Details 

Name*: Not Applicable 
Address: Not Applicable 
 Not Applicable 
 Not Applicable 
 Not Applicable 
Tel: Not Applicable 
Fax: Not Applicable 
e-mail: Not Applicable 
*This should be the name of a water services authority, other than the lead authority, where 

multiple authorities are the subject of a waste water discharge (authorisation) licence application. 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:03:12:06



 WWD Application Form V6/08 

Clones WWDL Application Form.doc  Page 16 of 38 

Design, Build & Operate Contractor Details 

                                                                  

Name*: Not Applicable 
Address: Not Applicable 
 Not Applicable 
 Not Applicable 
 Not Applicable 
Tel: Not Applicable 
Fax: Not Applicable 
e-mail: Not Applicable 
*Where a design, build & operate contract is in place for the waste water works, or any part 

thereof, the details of the contractor should be provided. 
 
Attachment B.1 should contain appropriately scaled drawings / maps (≤A3) of 

the agglomeration served by the waste water works showing the boundary 
clearly marked in red ink.  These drawings / maps should also be provided as 
geo-referenced digital drawing files (e.g., ESRI Shapefile, MapInfo Tab, 
AutoCAD or other upon agreement) in Irish National Grid Projection.  These 
drawings should be provided to the Agency on a separate CD-Rom containing 
sections B.2, B.3, B.4, B.5, C.1, D.2, E.3 and F.2. 

 

Yes No Attachment included 
 

  

B.2 Location of Associated Waste Water Treatment Plant(s) 
Give the location of the waste water treatment plant associated with the waste 
water works, if such a plant or plants exists. 
 
Name*: Anthony Murphy 
Address: Clones Waste Water Treatment Works 
 Scotshouse Road 
 Clones 
 Co. Monaghan 
Grid ref 
(6E, 6N) 

E205603, N325330 

Level of 
Treatment 

Primary and Secondary 

Primary 
Telephone: 

087 20669126 

Fax: Not Applicable 
e-mail: Not Applicable 
*This should be the name of the person responsible for the supervision of the waste water 
treatment plant. 
Attachment B.2 should contain appropriately scaled drawings / maps (≤A3) of 
the site boundary and overall site plan, including labelled discharge, monitoring 
and sampling points.  These drawings / maps should also be provided as geo-